TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

ll““l
il“l‘l

DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST

R

[

TCEQ Complete and submit this checklist with the application.

APPLICANT: New Braunfels Utilities
PERMIT NUMBER: WQ000010232004
Indicate if each of the following items is included in your application.

Y N Y N
Administrative Report 1.0 O Original USGS Map O
Administrative Report 1.1 O Affected Landowners Map O
SPIF O Landowner Disk or Labels O
Core Data Form O Buffer Zone Map O
Technical Report 1.0 O Flow Diagram O
Technical Report 1.1 O Site Drawing O
Worksheet 2.0 O Original Photographs O
Worksheet 2.1 O Design Calculations O
Worksheet 3.0 O Solids Management Plan O
Worksheet 3.1 O Water Balance O
[...]
For detailed instructions regarding completion of this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)
[] New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

X Renewal (Core Data Form should be submitted with the renewal form) [] Other

2. Customer Reference Number (if issued) Follow this link to search L_3- Regulated Entity Reference Number (if issued)

for CN or RN numbers in

CN 600522957 Central Registry** RN 106228422
SECTION II: Customer Information
4. General Customer Information ‘ 5. Effective Date for Customer Information Updates (mm/dd/yyyy)
(] New Customer [X] Update to Customer Information [_] Change in Regulated Entity Ownership

[IChange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the
Texas Secretary of State (SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:

New Braunfels Utilities

7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID (9 digits) 10. DUNS Number (it applicable)
11. Type of Customer: | [] Corporation [ Individual Partnership: [J General [ Limited
Government: [X] City (] County [ Federal [] State [J Other ] Sole Proprietorship | [] Other:
12. Number of Employees 13. Independently Owned and Operated?
[]0-20 [J21-100 []101-250 [X]251-500 [ ] 501 and higher []Yes [1No
14. Customer Role (Proposed or Actual) - as it relates to the Regulated Entity listed on this form. Please check one of the following
[_]owner ] Operator [X] Owner & Operator
[lOccupational Licensee  [_] Responsible Party ] Voluntary Cleanup Applicant [ _]Other:

263 Main Plaza
15. Mailing
Address:

City | New Braunfels State | TX ZIP | 78131 ZIP+4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)

blundmark@nbutexas.com

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)
( 830 ) 608-8900 ( )

SECTION I11: Reqgulated Entity Information

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected below this form should be accompanied by a permit application)
[] New Regulated Entity  [X] Update to Regulated Entity Name [ ] Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated in order to meet TCEQ Agency Data Standards (removal
of organizational endings such as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

Sam C. McKenzie, Jr. Water Reclamation Facility WWTP

TCEQ-10400 (04/20) Page 1 of 2


http://www15.tceq.texas.gov/crpub/
http://www15.tceq.texas.gov/crpub/
http://www15.tceq.texas.gov/crpub/

23. Street Address of
the Regulated Entity:
(No PO Boxes) City State ZIP ZIP +4
24. County Guadalupe
Enter Physical Location Description if no street address is provided.

25. Description to approximately 4.0 miles southeast of the City of New Braunfels and 0.6 mile
Physical Location: downstream from the Lake Dunlap Dam on the Guadalupe River
26. Nearest City State Nearest ZIP Code
New Braunfels \ X 78130
27. Latitude (N) In Decimal: 29.653456 28. Longitude (W) In Decimal: | -98.058648
Degrees Minutes Seconds Degrees Minutes Seconds

29 39 12.4 -08 3 31.1
29. Primary SIC Code (4digits)y ~ 30. Secondary SIC Code (4 digits) %0:'(:;?3’ NAICS Code ézér%%%ﬁgdary NAICS Code

4952

33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)

Treatment of wastewater from domestic and commercial sources

263 Main Plaza
34. Mailing
Address:
City New Braunfels State X ZIP 78131 ZIP+4
35. E-Mail Address: ‘ blundmark@nbutexas.com
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(830) 608-8900 ( )

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

[] Dam Safety [ Districts [] Edwards Aquifer (] Emissions Inventory Air [ Industrial Hazardous Waste
1 Municipal Solid Waste ] New Source Review Air | [] OSSF [ Petroleum Storage Tank | [] PWS

[ Sludge [ Storm Water [ Title V Air [ Tires [ Used Oil

[ Voluntary Cleanup [X] Waste Water [] Wastewater Agriculture | [_] Water Rights [] other:

SECTION IV: Preparer Information

ﬁ%me_ Jonathan Nguyen 41. Title: | Permit Specialist
42. Telephone Number 43. Ext./Code 44. Fax Number 45. E-Mail Address
(512) 685-5156 ( ) - jnguyen@jonescarter.com

SECTION V: Authorized Signature

46. By my signature below, I certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have
signature authority to submit this form on behalf of the entity specified in Section Il, Field 6 and/or as required for the updates to the ID numbers
identified in field 39.

Company: New Braunfels Utilities Job Title: C00
Name (In Print): | Ryan Kelso Phone: (830) 608- 8900
Signature: Date:

TCEQ-10400 (04/20) Page 2 of 2




ATTACHMENT B
USGS MAP

NEW BRAUNFELS UTILITIES
SAM C. MCKENZIE, JR. WATER RECLAMATION FACILITY

May 2021



NBU MCKENZIE USGS TOPO MAP

NBU Property and
Plant Boundary

NBU McKenzie 002

1-Mile Radius

. NBU McKenzie 001

ya

Approximate 3-Mile
Downstream

e Y

Disclaimer: This product is offered for informational purposes and
may not have been prepared for or be suitable for legal,

engineering, or surveying purposes. It does not represent an
on-the-ground survey and represents only the approximate
relative location of property, governmental and/or political

W<¢,E

S

1inch equals 2,000 feet

NBU MCKENZIE
GUADALUPE COUNTY, TEXAS

boundaries or related facilities to said boundary. No express
warranties are made by Jones & Carter, Inc. concerning the
accuracy, completeness, reliability, or usability of the
information included within this exhibit.

o Qultfall

LEGEND
) 1-mile Radius

@ Discharge Route [ Plant Boundary

—— Streams

WQ0010232004

O]

VICINITY MAP

Scale: 1 inch equals 10 miles

Path: V:\Practice Workspace\Corporate Services\GIS\Projects\05487_NBU_McKenzie\Projects\NBU_McKenzie_USGS_Topo_Map_8.5X11.mxd

Project Number: 05487-0014-00 Date: 5/11/2021

User Name: adal



hjn
Title Label
WQ0010232004

hjn
Title Label
NBU Property and Plant Boundary


NBU MCKENZIE USGS TOPO MAP

NBU Property and
Plant Boundary

1-Mile Radius

NBU McKenzie 002

NBU McKenzie 001

\

Disclaimer: This product is offered for informational purposes and
may not have been prepared for or be suitable for legal,
engineering, or surveying purposes. It does not represent an
on-the-ground survey and represents only the approximate
relative location of property, governmental and/or political

boundaries or related facilities to said boundary. No express
warranties are made by Jones & Carter, Inc. concerning the
accuracy, completeness, reliability, or usability of the
information included within this exhibit.

N 1linch equals 2,000 feet
<¢> NBU MCKENZIE
s GUADALUPE COUNTY, TEXAS
LEGEND

o Qutfall ) 1-vile Radius
@ Discharge Route [E@Plant Boundary

— Streams StratMap 2019 Land Parcels 48

VICINITY MAP

Scale: 1 inch equals 10 miles

Path: V:\Practice Workspace\Corporate Services\GIS\Projects\05487_NBU_McKenzie\Projects\NBU_McKenzie_North_Exhibit_8.5X11.mxd

Project Number: 05487-0014-00 Date: 8/10/2021

User Name: adal



hjn
Title Label
NBU Property and Plant Boundary


ATTACHMENT C

SUPPLEMENTAL TECHNICAL REPORT

NEW BRAUNFELS UTILITIES
SAM C. MCKENZIE, JR. WATER RECLAMATION FACILITY

MAY 2021






. INTRODUCTION

The purpose of this report is to provide additional information pertaining to items in the Domestic
Administrative Report and the Domestic Technical Report for the permit renewal application to the Sam
C. McKenzie Ir. Water Reclamation Facility (WRF). The permit includes the existing operational Interim |
- 2.5 MGD Phase and the future phases: Interim | — 4.9 MGD, Interim I — 7.5 MGD, and Final Phase -
9.9 MGD.

The WREF facilities are located approximately 4.0 miles southeast of the City of New Braunfels, 0.7 mile
southwest of the intersection of State Highway 46 and Elley Lane, and 0.6 mile downstream from Lake
Dunlap Dam on the Guadalupe River in Guadalupe County, Texas 78130.

ll. LOCATION INFORMATION

Please see ltem 7 of the Domestic Administrative Report 1.0 for specific location information. A USGS
Map with the required site information in the Attachments section of this application.

ll. TREATMENT UNITS
(For Item 3 of Technical Report 1.0)

The current facility is sized to treat 2.5 MGD. Future facilities will be constructed in three operational
phases with total design flows as described in Section [. A detailed description of the treatment process
for each phase is presented below:

A. Existing Interim | Phase — 2.5 MGD

The existing phase of the facility is a permanent concrete plant designed and constructed to treat the
plant capacity of 2.5 MGD. The treatment processes consist of preliminary treatment, secondary
treatment, tertiary treatment, and sludge handling. The preliminary treatment process includes a
headworks structure with mechanical screening and grit removal upstream of the main facility lift
station. The headworks also includes septage receiving station. The secondary treatment consists of an
enhanced biological phosphorus removal (EBPR) process where 80% of the screened influent flows
through an anaerobic-oxic (AO) process scheme. The remaining 20% of screened influent is mixed with
the return activated sludge (RAS) and is sent through anoxic selector basins (one per treatment train) to
reduce the dissolved oxygen (DO) and nitrate content of the RAS prior to introducing it to the anaerobic
basins. The main process unit (MPU) has a single influent channel and rapid mix basin ahead of two
parallel treatment trains. Each treatment train consists of one anaerobic basin, one aeration basin, one
clarifier loading basin, one secondary clarifier, and one anoxic selector basin. An alum dosing system is
provided as a backup to the biological phosphorous removal process. Each treatment train also includes
a secondary clarifier with a hydraulic differential sludge removal mechanism. The tertiary treatment
process consists of a single multi-compartmented, low-head, automatically backwashing tertiary filter;
two ultraviolet (UV) disinfection channels; flow measurement; and post aeration. The sludge handling
process consists of two mechanical fine screens, a two-stage membrane thickener, two aerobic
digesters, and one belt filter press. Additional facilities include a non-potable water system, a sodium
hypochlorite chemical disinfection system for the non-potable water system, a clean-in-place chemical
system for the membrane thickeners, positive displacement blowers that provide process air for
secondary treatment and for the digesters, and sludge and permeate pumps.

in this phase, raw sewage enters the screening structure from the gravity collection system. Screened
influent flows to the aerated grit chamber where fine grit is separated and removed. The screened
influent flows to the onsite lift station where it is pumped to the MPU influent channel. Flow is



distributed proportionally to the rapid mix basin and to the two parallel treatment trains as described
above. Return activated sludge (RAS) is air lifted to the rapid mix basin from the secondary clarifiers.
Clarified effluent from the MPU flows to the tertiary filter. Filtered effluent then flows through
ultraviolet (UV) disinfection channels for pathogen inactivation. The final effluent from the UV
disinfection basin then flows through a Parshall flume for flow measurement, through a post aeration
basin for oxygen addition, and to an outfall selection box. The WRF is permitted to discharge in two
different manners: Outfall 001 located on the Lake Dunlap Hydroelectric-Plant Canal and Outfall 002
located on the Guadalupe River below Comal River in segment No. 1804.

Waste activated sludge (WAS) flows by gravity from the secondary clarifiers to the two aerobic digesters
where volatile organics are reduced to stabilize the sludge. Scum is collected from the clarifiers and is
pumped to the aerobic digesters. The WAS and scum pass through mechanical screens prior to
discharging into the aerobic digesters. WAS is transferred by air lift from the aerobic digesters to the
membrane thickeners. Permeate from the membrane thickeners is pumped to the non-potable water
wet well. Thickened sludge is returned to the aerobic digesters. Thickened and digested sludge is
pumped from the aerobic digesters to the belt press system for dewatering and then sludge cake is
collected and hauled to a permitted landfill and filtrate is returned to the onsite lift station.

B. Proposed Interim Il Phase ~ 4.9 MGD

The proposed Interim 1l Phase WRF will include all portions of the Interim Phase | WRF. The headworks
will have mechanical and manual screens sized for the Interim Il Phase. The lift station will be expanded
and additional pump capacity will be provided for the Interim Il Phase. A flow splitting structure will be
constructed to receive flow from the lift station and distribute flow proportionally to the existing main
process unit (Plant No. 1) and the proposed main process unit (Plant No. 2). The proposed Plant No. 2.
will include two treatment trains and will operate in the same manner as Plant No. 1. Two additional
tertiary filters will be constructed. Additional UV disinfection modules will be installed at the existing UV
disinfection basin. A second alum polishing system dedicated to Plant No. 2 will be constructed. A WAS
pump station will be constructed to pump WAS from the clarifiers to the aerobic digesters. Three
aerobic digesters will be constructed, and the mechanical fine screens and membrane thickeners will be
replaced.

C. Proposed Interim Ill Phase — 7.5MGD

The proposed Interim |1l Phase WRF will include all portions of the Interim Il Phase WRF. The headworks
will have mechanical and manual screens sized for the Interim Il Phase. A second aerated grit chamber
will be constructed. The lift station pumps will be replaced and sized for the interim 1l Phase. A new
main process unit (Plant No. 3) with one treatment train will be constructed and will operate in the
same manner as the existing Plant Nos. 1 and 2, including a third alum polishing system. One additional
tertiary filter will be constructed. Additional UV modules will be installed at the existing UV disinfection
basin. A second WAS pump station will be constructed that is dedicated to Plant No. 3. A new solids
treatment train will be constructed and will consist of two aerobic digesters, two mechanical screens
and one membrane thickening unit. One new belt filter press will be installed in this phase.

D. Proposed Final Phase — 9.9 MGD

The Final Phase WRF will include all portions of the Interim Il Phase WRF. The headworks will have
mechanical and manual screens sized for the Final Phase. The lift station pumps will be replaced and
additional pump capacity will be provided for the Final Phase. A second treatment train will be
constructed at Plant No. 3 and will operate in the same manner as the existing Plant No. 3 treatment
train. The existing alum polishing system dedicated to Plant No. 3 will be expanded in capacity. One new



tertiary filter will be constructed. Additional UV disinfection modules will be installed at the existing
basin. Two new aerobic digesters, and one new mechanical fine screen, and one new membrane
thickening unit will be constructed in this phase.

IV. DESIGN CALCULATIONS AND FEATURES
(For Item 3b of Technical Report 1.0 & Item 4 of Technical Report 1.1)

Design calculations are provided as part of this report on the following pages for Interim Phase Il — 4.9
MGD, Interim Phase Ill = 7.5 MGD, and Final Phase — 9.9 MGD.

The current facilities and all future expansions will be equipped with design features to prevent
overflows or bypassing of untreated wastewater. These features include the following:

e Electrical power is supplied by the utility company overhead power lines or by onsite standby
power generation equipment. Additional standby generators in parallel will be installed with
each facility expansion as necessary to meet power requirements.

e All process and equipment alarms for items such as equipment failures, high levels, etc. will be
automatically sent to NBU’s SCADA system where it will notify the Operator 24/7.

e Standby equipment will be provided at all major treatment units and pump stations to ensure
operation in the event of equipment being out of service for repair or maintenance (i.e.
standby pump in the lift station, standby blower at each blower bank, backup manual bar
screen at the headworks, spare UV modules for disinfection, etc.) to prevent overflows and/or
bypass of untreated wastewater.

e High level alarms are included in the lift station, UV disinfection basin, and aerobic digesters to
notify the Operator to prevent overflows.

e A standpipe is installed at the aerobic digesters to allow overflow to drain to the lift station.



INTERIM 1 — 2.5 MGD

. SCOPE

The existing Interim | — 2.5 MGD facility is a permanent concrete plant operating as an enhanced biological
phosphorus removal anaerobic-oxic (A-O) process with an anoxic selector. Preliminary treatment units include
the existing headworks with mechanical screens, an existing grit removal system, and a submersible lift station.
The existing secondary treatment unit (Plant No. 1) consists of two treatment trains, a common influent channel
and a rapid mix basin. Each treatment train consists of one anaerobic basin, one anoxic basin, one aeration
basin, and one secondary clarifier operating as an enhanced biological phosphorus removal (EBPR) process. The
tertiary treatment unit includes one multi-compartmented, low-head, automatically backwashing filter. The
solids treatment units include two aerobic digesters with two-stage membrane thickening units, and one belt
filter press. The disinfection unit includes a two-channel basin with in-channel UV disinfection equipment. Final
effluent from the plant is measured by a Parshall flume, and is aerated to increase the dissolved oxygen
concentration prior to release at the permitted discharge locations. Additional treatment equipment includes
positive displacement blowers, a non-potable water system with chemical disinfection, and an alum chemical

dosing system.

Interim {— 2.5 MGD 1



INTERIM 11 — 4.9 MGD

. SCOPE

The proposed Interim Il — 4.9 MGD facility will be a permanent concrete plant operating as an enhanced biological
phosphorus removal anaerobic-oxic (A-O) process with an anoxic selector. The existing 2.5 MGD main process unit
(Plant No. 1) will still be sized for 2.5 MGD but will only receive 2.45 MGD of flow at average daily flow (ADF) in
this phase. The Interim Il facility will include the existing 2.45 MGD Plant No. 1, existing facilities, and a proposed
2.45 MGD main process unit (Plant No. 2). Preliminary treatment units include the existing headworks, an existing
grit removal system, and an expanded submersible lift station. The existing tertiary dual-media filters and aerobic
digesters will also be expanded. The existing UV disinfection channels will be utilized and additional UV treatment
modules will be installed. New process units include a flow splitting structure; anaerobic basins; anoxic basins;
rapid mix basin; aeration basins; secondary clarifiers; dual media, multi-compartmented, low-head, automatically
backwashed filter; aerobic digesters; membrane thickeners, and positive displacement blowers. No changes are

proposed for the existing belt filter press facility.

Il. WASTEWATER TREATMENT PLANT DESIGN

A. DESIGN CRITERIA

1. Daily Effluent Limits

da. BOD5 =
b. TSS =
d. NHs-N =

b. Total Phosphorus
C. DO =
f. E Coli =

2. Process Criteria

10 mg/L
15 mg/L
3 mg/L
1 mg/L
4 mg/L

126 number colonies/100 mL

The criteria used for the constructed aeration basins was based on TCEQ Chapter 217.

a. Minimum Hydraulic Detention Time for Aerated Grit Chamber = 3.0
(minutes)

b. Minimum Detention Time for Anaerobic Basins = 1.5*
(hours)

c.  Maximum Aeration Basin Organic Loading = 35

(Ibs BODs/day/1,000 ft3)

Interim li — 4.9 MGD



Maximum Clarifier Surface Loading at Peak Flow
(gal/day/ft?)

Minimum Clarifier Detention Time
(hours)

Maximum Clarifier Weir Loading at Peak Flow
(gal/day/ft)

Maximum Filter Flux Rate at Peak Flow for Dual Media,
Multi-Compartmented, Low-Head, Automatically
Backwashed Filter at Peak Flow

(gal/min/ft?)

Minimum Backwash Flux Rate for Dual Media, Multi-
Compartmented, Low-Head, Automatically Backwashed Filter

(gpm/ft?)

Minimum Solids Retention Time in Aerobic Digester*
(days)

Minimum Air Required for Digester
(scfm/1,000 ft3)

Minimum Oxygen Required for Aeration Basins
UbS 02/1 b BODs)

*WEF MOP 8, fifth edition, 14-58

= 1,200

= 1.8

= 30,000

= 20

= 28**

= 30

**28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication “Control of
Pathogens and Vector Attraction in Sewage Sludge.”

B.

1.

2.

TREATMENT FACILITIES

Flo
a. Average (Design) = 1.0Q = 4,900,000 gpd =
b. Peak (2-hour) = 4.0Q = 19,600,000gpd =

Influent Composition

3,403 gpm

13,611 gpm

The following influent wastewater compositions are based on multi-part grab samples and composite
samples collected at the existing headworks throughout 2019 and 2020 as the design basis for the Interim |i
facilities. The design values for BODs, TSS, NH3-N, TP were calculated by adding one (1) standard deviation to
the average.

Interim Il - 4.9 MGD 3



a. BODs = 340mg/L
b. TSS = 300 mg/L
c. NHs-N = 50mg/L
d. TKN = 60mg/L
e. TP = 8mg/L

3. Organic Loadings
a. BODs = (4.9 MGD)(8.34)(340 mg/L) = 13,894 lbs BODs/day
b. TSS = (4.9 MGD)(8.34)(300 mg/L) = 12,260 lbs TSS/day
c.  NHs-N = (4.9 MGD)(8.34)(50 mg/L) = 2,043 Ibs NH3-N/day
d. TotalP = (4.9 MGD)(8.34)(8 mg/L) = 327 lbs P/day

4. Process Basins and Equipment

a. Screening. The headworks has two mechanical screens, each with a minimum hydraulic capacity of
19.60 MGD, the design peak flow of the Interim I facility. The existing manual screen provides
redundancy and has a minimum hydraulic capacity of 19.60 MGD. A conveyor collects and moves
screenings from the mechanical screens to a dumpster to be hauled offsite to a permitted landfill.

b. Grit Removal System. One existing grit basin and cyclonic degritter with classifier removes grit from
screened influent. A bypass will route flow from the screening area to the wet well in the event that
the grit removal equipment is out of service.

C. Lift Station. The submersible lift station consists of one wet well. A second wet well will be constructed
and will be hydraulically linked to the existing wet well. Six pumps across both wet wells, five duty and
one standby, will be installed to provide a firm hydraulic pumping capacity of 13,611 gpm at the design
peak flow of the facility.

Interim 11-4.9 MGD 4



d. Flow Splitter. All flow will be pumped from the lift station to a new flow splitter. The flow splitter will
use weirs to distribute flow proportionately to two main process units (Plant Nos. 1 & 2) based on the
following splits.

i Plant No. 1 2.45 MGD
ii.  Plant No.2-2.45 MGD

e. Secondary Treatment.

Plant No. 1 —2.45 MGD. The existing secondary treatment plant consists of a common influent channel,
rapid mix basin and two treatment trains. Each treatment train consists of one anoxic selector basin,
one anaerobic basin, one aeration basin, one aerated clarifier loading basin, and one secondary clarifier
operating as an enhanced biological phosphorus removal anaerobic-oxic (A-O) process with an anoxic
selector. Phosphorous is removed through the A-O process with alum addition as a secondary
treatment method. Nitrogen removal is limited to treatment of the return activated sludge side stream.
The intent of the partial nitrogen removal is only to help promote the biological phosphorous removal
process by reducing the amount of nitrates in the process.

Anaerobic Basins

i. Required Volume at Average Daily Flow
(2,450,000 gal/day)(1.5 hr)/(24 hr/day)/(7.48gal/ft?) = 20,471 ft?

ii. Existing Volume
2(16 ft)(46 ft)(16 ft) = 23,552 ft?

jii.  Actual Hydraulic Retention Time at Average Daily Flow

(23,552 ft3)(7.48gal/ft*)(24 hr/day)/(2,450,000 gal/day) 1.7 hrs

Aeration Volume

i Required Volume Using Traditional Design Method
(2.45 MGD)(8.34)(340 mg/L)/(35 Ib BOD,/1000 ft3)
= 198,492 ft3

ii. Existing Volume
(Irregular Polygon w/ Aerated Loading Basins)
2(16 ft)(6,262.5 ft2) + 2(14.56 ft)(130 ft?) = 204,186 ft?

iii.  Actual Organic Loading Treated
(2.45 MGD)(8.34)(340 mg/L)/(204,186 ft)
= 34.0 Ib BODs/1000 ft?

Interim Il — 4.9 MGD 5



Anoxic Selector Basins for RAS Side Stream

i Design Flow to Anoxic Basins
(20% Influent Flow to Plant No. 1) + (Minimum RAS Flow)

(0.2)(2,450,000 gpd) + (614 gpm)(2)(1,440 min/day) = 2,258,320 gpd
ii. Required Volume at Average Daily Flow
(2,258,320 gpd)(0.5 hr)/(24 hr/day)/(7.48gal/ft?) = 6,290 ft3
ii.  Existing Volume
2(17.19 ft)(16 ft)(16 ft) = 8,801 ft3
iv.  Actual Hydraulic Retention Time
(8,801 ft3)(7.48gal/ft?)(24 hr/day)/(2,258,320 gal/day) = 0.70 hrs
Secondary Clarifiers
i Required Surface Area At Peak Flow
(2.45 MGD)(4)(10° gal/MG)/1200 gal/day/ft? = 8,167 ft?
ii. Existing Surface Area (Octagonal Sides)
2{(75 ft)> = [(75 ft)/((1/V2) +(1/v2) + 1)]%} = 9,320 ft?
iil. Existing Surface Loading at Peak Flow
(2.45 MGD)(4)(10° gal/MG)/(9,320 ft?) = 1,052 gpd/ft?
iv. Existing Clarifier Side Water Depth = 14.5 ft
V. Existing Hydraulic Detention Time at Peak Flow
(9,320 ft?)(14.5 ft)(7.48 gal/ft®)(24 hr/day)/
(10° gallons/MG)(2.45 MGD)(4) = 2.47 hours
Vi. Existing Clarifier Weir Length
(2)(430ft) = 860 ft
vii. Existing Weir Loading at Peak Flow
(2.45 MGD)(10° gpd)(4)/(860 ft) = 11,395 gpd/ft

Plant No. 2 — 2.45 MGD. The proposed secondary treatment plant consists of a common influent
channel, rapid mix basin, and two treatment trains. Each treatment train consists of one anoxic selector
basin, one anaerobic basin, one aeration basin, one aerated clarifier loading basin, one aerated clarifier
effluent basin, and one secondary clarifier operating as an enhanced biological phosphorus removal
anaerobic-oxic (A-O) process with an anoxic selector. Phosphorous is removed through the A-O process
with alum addition as a secondary treatment method. Nitrogen removal is limited to treatment of the
return activated sludge side stream. The intent of the partial nitrogen removal is only to help promote
the biological phosphorous removal process by reducing the amount of nitrates in the process.

Interim Il - 4.9 MGD 6



Anaerobic Basins

i Required Volume at Average Daily Flow
(2,450,000 gal/day)(1.5 hr)/(24 hr/day)/(7.48gal/ft?)

I

ii.  Proposed Volume
2(16 ft)(46 ft)(16 ft) =

iii.  Proposed Hydraulic Retention Time at Average Daily Flow
(23,552 ft3)(7.48gal/ft3)(24 hr/day)/(2,450,000 gal/day)

Hi

Aeration Volume

i Required Volume Using Traditional Design Method
(2.45 MGD)(8.34)(340 mg/L)/(35 |b BOD,/1000 ft3)

ii.  Proposed Volume
(Irregular Polygon w/ Aerated Loading Basins)
2(16 ft)(6,300 ft2) + 2(14.56 ft)(193 t?) =

iii. Actual Organic Loading Treated
(2.45 MGD)(8.34)(340 mg/L)/(207,220 ft3)

Anoxic Selector Basins for RAS Side Stream

i Design Flow to Anoxic Basins
(20% Influent Flow to Plant No. 1) + (Minimum RAS Flow)
(0.2)(2.45 MGD)(10° gal/MG) + (614 gpm)(2)(1,440 min/day)=

ii.  Required Volume at Average Daily Flow
(2,450,000 gal/day)(0.5 hr)/(24 hr/day)/(7.48gal/ft?)

iii.  Proposed Volume
2(17.19 t)(16 ft)(16 ft) =

iv.  Actual Hydraulic Retention Time
(8,801 ft3)(7.48 gal/ft3)(24 hr/day)/(2,258,320 gal/day)

Secondary Clarifiers

i.  Required Surface Area At Peak Flow
(2.45 MGD)(4)(10° gal/MG)/(1200 gal/day/ft?)

ii.  Proposed Surface Area (Circular Sides)
2(n/4)(75 ft)* =

Interim 1l — 4.9 MGD 7

20,471 ft3

23,552 ft?

1.7 hrs

198,492 ft*

207,220 ft3

33.5 Ib BODs/1000 ft?

2,258,320 gal/day

6,824 ft3

8,801 ft?

0.70 hrs

8,167 ft?

8,835 ft?



iii. Proposed Surface Loading at Peak Flow
(2.45 MGD)(4)(10° gal/MG)/(8,835 ft?) = 1,109 gpd/ft?

iv.  Proposed Clarifier Side Water Depth = 14.5 ft
V. Proposed Hydraulic Detention Time at Peak Flow
(8,835 ft?)(14.5 ft)(7.48 gal/ft3)(24 hr/day)/
(10° gallons/MG)(4)(2.45 MGD) = 2.35 hours

vi.  Proposed Clarifier Weir Length

(2)[m(75 ft — 2ft) + m{75 ft — 4ft)]} = 904 ft
vii.  Proposed Weir Loading at Peak Flow
(2.45 MGD)(10° gal/MG)(4)/(904 ft) = 10,840 gpd/ft
f. Tertiary Multi-Compartmented, Low-Head, Automatically Backwashed Dual Media Filters — Filtration.

Clarified effluent from the parallel secondary treatment plants flows to the filters. One existing and
two proposed parallel filter beds will consist of dual media.

i.  Required Surface Area at Peak Flow

(13,611 gpm)/(4 gpm/ ft?) = 3,402 ft?
ii. Existing Surface Area

(1)(16 ft){86 ft) = 1,376 ft?
iii.  Proposed Surface Area

(2)(16 ft)(86 ft) = 2,752ft?
iv.  Total Surface Area

(1,376 ft?) + (2,752ft?) = 4,128 ft?
v.  Actual Filtration Flux Rate at Peak Flow

(13,611 gpm)/(4,128 ft?) = 3.3 gpm/ft?
vi.  Actual Filtration Flux Rate at Peak Flow

with One Filter Out of Service

(13,611 gpm)/[(2)(16 ft)(86 ft)] = 4.9 gpm/ft?

g. Tertiary Multi-Compartmented, Low-Head, Automatically Backwashed Dual Media Filters — Backwash.

Each filter basin is comprised of 86 cells where each cell has an area of 16 ft%. Backwash pumps will be
provided to meet or exceed the minimum backwash flow rate. Backwash cycles per cell will be at least
20 seconds per compartment (approximately 30 minutes of backwash per cycle per filter).

i.  Surface Area per backwash cell = 16 ft?
ii.  Minimum Backwash Flow Rate (per filter)
(20 gpm/ft?)(16 ft?) = 320 gpm

Interim Il — 4.9 MGD 8



h. Ultraviolet Disinfection. Filtered effluent passes through three existing parallel channels containing
ultraviolet (UV) disinfection modules. The UV modules are low-pressure high intensity type and utilize
254 nm wavelength light with an assumed 65% minimum transmittance and 20 ml/cm? UV dose rate.
Each disinfection channel will include at least two banks positioned in series.

i Post Aeration. Disinfected effluent passes through a post aeration basin that includes coarse bubble
aeration to provide oxygen to the disinfected effluent to increase the dissolved oxygen (DO)
concentrations to meet the minimum required DO for the final effluent. The air demand is included in
the Air Requirements section of this report.

j. Aerobic Digesters. The Interim Il facility will have two existing and three proposed digester basins. Two
pairs of digesters will operate in conjunction with one membrane thickening unit per pair of digesters.
The fifth digester will serve as a transfer basin from which the sludge pumps will pull thickened sludge
to pump to the belter filter press. The digester sizing assumes 0.75 pound of solids produced per pound
of BODs applied, solids are 85% volatile organics, 38% of the volatiles are destroyed during digestion,
and the average MLSS concentration in the digesters is 30,000 mg/I.

i Solids Production
(13,894 Ibs BOD5S /day)(0.75 Ib solids/1 Ib BOD5)*

10,420 Ibs solids/day

ii. Digested Solids Production
(10,420 Ibs solids/day)(1-(0.38)(0.85)) = 7,054 |bs solids/day

jiii.  Average Digested Solids Production
(10,420 lbs solids/day + 7,054 Ibs solids/day)/2 = 8,737 Ibs solids/day

iv.  Total Solids in Digester for 28-day SRT
(8,737 lbs solids/day)(28 days) = 244,636 Ibs solids

V. Required Volume

(244,636 Ibs solids)(10°)/(8.34)/(30,000 mg/I MLSS)/(7.48) = 130,716 ft*
vi. Existing Volume
(Aerobic Digester Volume) — (Membrane Thickener Volume)
(2)(16 ft)(25 ft)(76.25 ft) — ((2)(16 ft)(13 ft)(27 ft)
= 49,768 ft
vii. Proposed Volume
(2)(16 £t)(25 ft)(76.25 ft) + (1)(16 ft)(20 ft)(76.25 ft) = 85,400 ft3
viii.  Total Volume
(49,768 ft3) + (85,400 ft3) = 135,168 ft3
ix.  Actual Solids Residence Time
(135,168 ft3)(7.48)(8.34)(30,000 mg/1)/(10%)/(8,738 Ibs/day)
= 28.9 days

*WEF MOP 8, Fifth Edition, Figure 20.5

Interim I - 4.9 MGD 9



k. Sludge Thickening. The existing aerobic digesters also utilize submerged membranes to thicken sludge.
Additional submerged membranes will be added to the proposed digester volume to maintain an
average MLSS concentration in the digesters of 30,000 mg/L. Mechanical fine screens screen all sludge
entering the submerged membrane basins.

Sludge Dewatering. Digested and thickened sludge is pumped from the aerobic digesters to the existing
belt press dewatering facility. The existing 2-meter belt press will be utilized and assumes operation 8
hours per day and 5 days per week, a maximum feed rate of 250 gpm/press at a sludge thickness of
70,000 mg/!, and 2,000 Ibs of dry solids per hour per press. In the event that the belt press is out of
service, digested sludge can be wet hauled for disposal at a permitted landfill.

i Hydraulic Loading
(Ibs solid per day)/(SGsoiias) (% solids)(ywater)
[(10,420 Ibs solid per day)/(1.03)(0.03)(62.4 Ib/ft3)](7.48) = 40,422 gal/day

ii.  Total Belt Filter Press Units Required Based
on Hydraulic Capacity
(40,422 gal/d)(7/5)/(480 min/d)/(250 gal/min/press) = 0.47 belt filter press unit

jiii.  Total Belt Filter Press Units Required Based on Solids Capacity
(10,420 Ibs solids/d)(7/5)/(8 op hr/d)/(2,000 lbs solids/hr/press)
= 0.91 belt filter press unit

iv. Existing Belt Filter Press Unit = 1 belt filter press unit

m. Air Requirements. The Interim Il facilities will be served by two blower banks: one bifurcated bank with
blowers serving both process air requirements and digester air requirements, and one bank for
membrane thickener air requirements. The process/digester blower bank will consist of eight blowers:
five blowers dedicated to process air demands, two dedicated to digester air demands and a common
spare blower. The membrane blower bank will consist of three blowers with one blower being a spare
unit.

Process Blowers Demand:

Grit Removal System Process Air

i Grit Removal System Air Requirement (Mixing)
[(27 ft)2(7.71 ft)+((27 ft)2(14.5 ft)/3)-((2 ft)*(1 ft)/3)] = 132 scfm
(30 scfm/1,000 ft3)

Interim Il - 4.9 MGD 10



vi.

Plant No. 1 and Plant No. 2 Process Air

Aeration Basins
1. Air Required for Treatment

(1.2)(340 mg/L BODs ) + (4.6)(70 mg/L TKN)
(340 mg/L BODs)

i}

2.11b Oy/ Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib O,/lb BOD:s if the system is
intended to nitrify, which is used below for calculations.

2. Fine Bubble Requirements

(340 mg/L BODs )(8.34}(4.9 MGD){2.2 |b 0,/Ib BODs)
(10.7%*)(0.075)(0.23)(1,440) = 11,500 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed
aeration systems based on the manufacturer provided data

Miscellaneous Air Demands

Plant No. 1 Return Activated Sludge Air Lifts
(2) 8" Airlifts @ 80 scfm/Airlift = 160 scfm
(2) 12" Airlifts @ 180 scfm/Airlift = 360 scfm

Plant No. 2 Return Activated Sludge Air Lifts
(2) 8" Airlifts @ 80 scfm/Airlift = 160 scfm
(2) 12" Airlifts @ 180 scfm/Airlift = 360 scfm

Total Return Activated Sludge Air Demand
(2)(160 scfm) + (2)(360 scfm) = 1,040 scfm

Plant No. 1 Clarifier Loading Basins
(2)(14.56 ft)(130 ft?) (30 scfm/1000 ft3) : = 114 scfm

Plant No. 2 Clarifier Loading Basins and Effluent Basins
(4)(14.56 ft)(193 ft?) (30 scfm/1000 ft3) = 338 scfm

Total Miscellaneous Air Demands
(1,040 scfm) + (114 scfm) + (338 scfm) = 1,492 scfm

UV Disinfection Air Scour

Post-Aeration Air Requirement
Manufacturer Specified Requirement = 225 scfm

Interim Il — 4.9 MGD 11



Post-Aeration Process Air

ii. Post-Aeration Air Requirement
(6,466 ft3)(30 scfm/1000 ft3)

Total Process Air Requirement
(Grit Removal System) + (Fine Bubble Req.) +
(Misc. Air Demands) + (UV Scour) + (Post-Aeration)
(132 scfm)+(11,500 scfm)
+(1,492 scfm)+(225 scfm)+(194 scfm)

Digester Blowers Demand:

Aerobic Digester Air Requirement
(135,168 ft*)(30 scfm/1000 ft3)

Waste Activated Sludge & Sludge Transfer Air Lifts
(2)(55 scfm) + (6)(15 scfm)

Total Solids Air Requirement
(Aerobic Digesters) + (Sludge Transfer Air Lifts)
(4,055 scfm) + (200 scfm)

Membrane Blower Bank Demand:

Membrane Thickeners Air Requirement
(2)(500 scfm/MBT)

Total Membrane Blowers Air Requirement
(Membrane Thickeners)
(1,000 scfm)

n. Blower Capacities

Process Blowers

i Total Process Air Requirement

ii. Firm Blower Capacity with Largest Unit out of Service
(5)(3,000 scfm)

Digester Blowers

i Total Solids Air Requirement

ii. Firm Blower Capacity with Largest Unit out of Service
(2)(3,000 scfm)

Interim li — 4.9 MGD 12

194 scfm

13,543 scfm

4,055 scfm

200 scfm

4,255 scfm

1,000 scfm

1,000 scfm

13,543 scfm

15,000 scfm

4,255 scfm

6,000 scfm



Membrane Thickener Air

i Total Membrane Air Requirement = 1,000 scfm
ii. Firm Blower Capacity with Largest Unit out of Service
(2)(510 scfm) = 1,020 scfm

Interim Il — 4.9 MGD 13




INTERIM Il — 7.5 MGD

1. SCOPE

The proposed Interim 1l1—7.5 MGD facility will be a permanent concrete plant operating as an enhanced biological
phosphorus removal anaerobic-oxic (A-O) process with an anoxic selector. The two existing 2.45 MGD main
process units (Plant No. 1 & 2) were designed with a treatment capacity of 2.5 MGD. Plant Nos. 1 & 2 will each
receive 2.5 MGD of flow at average daily flow (ADF) in this phase. The Interim Ill facility will include the
construction of a proposed 2.5 MGD main process unit (Plant No. 3) which will operate in parallel with the two
existing main process units (Plant Nos 1 & 2). The headworks will have mechanical and manual screens sized for
the Interim Ill Phase and the structure will be modified if necessary. The grit removal system will be expanded.
The lift station pumps will be replaced. The existing dual-media filters will be expanded. A proposed solids
treatment train with aerobic digesters will be constructed. No modifications will be made to the existing solids
treatment train. The existing UV disinfection channels will be utilized and additional UV treatment modules will
be installed. New process units include: one grit removal system; one secondary treatment plant that consists of
one influent channel, one anaerobic basin, one aeration basin, one anoxic basin, one secondary clarifier with one
aerated loading basin and one aerated effluent basin; dual media, multi-compartmented, low-head, automatically
backwashed filters; aerobic digesters; and positive displacement blowers.

Il. WASTEWATER TREATMENT PLANT DESIGN
A. DESIGN CRITERIA

1. Daily Effluent Limits

a. BODs = 10 mg/L

b. TSS = 15 mg/L

d.  NHsN =  3mg/L

e. Total Phosphorus = 0.75 mg/L

f. DO =  4mg/lL

g. E Coli = 126 number colonies/100 mL

2. Process Criteria

The criteria used for the constructed aeration basins was based on TCEQ Chapter 217.

a. Minimum Hydraulic Detention Time for Aerated Grit Chamber = 3.0
(minutes)

b. Minimum Detention Time for Anaerobic Basins = 1.5%
(hours)

Interim Il —7.5 MGD 14



Maximum Aeration Basin Organic Loading
(Ibs BODs/day/1,000 ft3)

Maximum Clarifier Surface Loading at Peak Flow
(gal/day/ft’)

Minimum Clarifier Detention Time
(hours)

Maximum Clarifier Weir Loading at Peak Flow
(gal/day/ft)

Maximum Filter Flux Rate at Peak Flow for Dual Media,
Multi-Compartmented, Low-Head, Automatically
Backwashed Filter at Peak Flow

(gal/min/ft?)

Minimum Backwash Flux Rate for Dual Media, Multi-
Compartmented, Low-Head, Automatically Backwashed Filter

(gpm/ft?)

Minimum Solids Retention Time in Aerobic Digester*
(days)

Minimum Air Required for Digester
(scfm/1,000 ft3)

Minimum Oxygen Required for Aeration Basins
(Ibs O2/1 Ib BODs)

*WEF MOP 8, fifth edition, 14-58

= 1,200

= 1.8

= 30,000

= 20

= 28**

= 30

**28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication “Control of
Pathogens and Vector Attraction in Sewage Sludge.”

B.

TREATMENT FACILITIES

Flo
a. Average(Design) = 10Q = 7,500,000 gpd =
b.  Peak (2-hour) = 4.0Q = 30,000,000gpd =

Influent Composition

5,208 gpm

20,833 gpm

The following influent wastewater compositions are based on multi-part grab samples and composite
samples collected at the existing headworks throughout 2019 and 2020 as the design basis for Interim II

Interim I —7.5 MGD 15



facility expansion. The design values for BODs, TSS, NHz-N, TP were calculated by adding one (1) standard
deviation to the average.

a. BODs = 340mg/L
b. TSS = 300mg/L
c. NH3-N = 50mg/L
d. TKN = 60 mg/L
e. TP = 8mg/L

3. Organic Loadings
a. BODs = (7.5 MGD)(8.34)(340 mg/L) = 21,647 Ibs BODs/day
b. TSS = (7.5 MGD)(8.34)(300 mg/L) = 18,765 lbs TSS/day
c.  NHs-N = (7.5 MGD)(8.34)(50 mg/L) = 3,128 Ibs NH3-N/day
d. TotalP = (7.5 MGD)(8.34)(8 mg/L) = 500 Ibs P/day

4. Process Basins and Equipment

a. Screening. The headworks will have mechanical and manual screens sized for the Interim Ill Phase. A
conveyor will collect and move screenings from the mechanical screens to a dumpster to be hauled
offsite to a permitted landfill.

b. Grit Removal System. The grit removal system will be comprised of two grit basins and two cyclonic
degritters with classifiers. The system will be sized for the Interim Il Phase. If one system is out of
service, the remaining system and/or the bypass may be utilized to ensure the headworks remains in
service.

Interim lli— 7.5 MGD 16



c. Lift Station. The submersible lift station consists of two wet wells that are hydraulically linked. Six
pumps across both wet wells will be replaced. Five duty pumps and one standby will provide a firm
hydraulic pumping capacity of 20,833 gpm at the design peak flow of the Interim lil facility.

d. Flow Splitter. All flow is pumped from the lift station to a flow splitter that uses weirs to distribute
flow proportionately to the two existing main process units (Plant Nos. 1 & 2) and the one proposed
main process unit (Plant No. 3) based on the following splits.

i.  Plant No.1-2.5MGD
ii.  Plant No.2-2.5MGD
iii.  Plant No.3-2.5MGD

e. Secondary Treatment.

Plant No. 1 — 2.5 MGD. The existing Plant No. 1 will return to receiving 2.5 MGD. See the Interim ||
phase section for a description of the secondary process. No changes other than increasing the average
daily flow (ADF) from 2.45 MGD to 2.5 MGD are proposed.

Anaerobic Basins

i.  Required Volume at Average Daily Flow
(2,500,000 gal/day)(1.5 hr)/(24 hr/day)/(7.48gal/ft?) = 20,889 ft3

ii. Existing Volume
2(16 ft)(46 ft)(16 ft) = 23,552 ft3

iii.  Actual Hydraulic Retention Time at Average Daily Flow

(23,552 ft3)(7.48gal/ft3)(24 hr/day)/(2,500,000 gal/day) 1.7 hrs

Aeration Volume

i Required Volume Using Traditional Design Method
: (2.5 MGD)(8.34)(340 mg/L)/(35 Ib BOD;/1000 ft?)
= 202,543 ft?

ii. Existing Volume
(Irregular Polygon w/ Aerated Loading Basins)
2(16 £t)(6,262.5 ft2) + 2(14.56 ft)(130 ft?) = 204,186 ft3

iii.  Actual Organic Loading Treated
(2.5 MGD)(8.34)(340 mg/L}/(204,186 ft*)
= 34.7 Ib BODs/1000 ft3

Interim Il - 7.5 MGD 17



Anoxic Selector Basins for RAS Side Stream

i. Design Flow to Anoxic Basins
(20% Influent Flow to Plant No. 1) + (Minimum RAS Flow)

(0.2)(2,500,000 gpd) + (614 gpm)(2)(1,440 min/day) = 2,268,320 gpd
ii.  Required Volume at Average Daily Flow
(2,268,320 gpd)(0.5 hr)/(24 hr/day)/(7.48gal/ft®) = 6,318 ft3
iii. Existing Volume
2(17.19 ft)(16 ft)(16 ft) = 8,801 ft3
iv.  Actual Hydraulic Retention Time
(8,801 ft3)(7.48gal/ft?)(24 hr/day)/(2,268,320 gal/day) = 0.70 hrs
Secondary Clarifiers
i.  Required Surface Area At Peak Flow
(2.50 MGD)(4)(10° gal/MG)/1200 gal/day/ft? = 8,333 ft?
ii. Existing Surface Area (Octagonal Sides)
2{(75 ft)2 - [(75 ft)/((1/v2) +{(1/v2) + 1))]%} = 9,320 ft?
[...]
8,917 Ibs solids/day

v.  Total Solids in Digester for 28-day SRT
(8,917 Ibs solids/day)(28 days)

249,676 Ibs solids

vi. Required Volume
(249,676 Ibs solids)(10°)/(8.34)/(30,000 mg/l MLSS)/(7.48)

1t

133,409 ft?

vii. Existing Volume
(Aerobic Digester Volume) — (Membrane Thickener Volume)
[(4)(16 ft)(25 t)(76.25 ft) + (1)(16 ft)(20 ft)(76.25 ft)] — ((2)(16 ft)(13 ft)(27 ft)
= 135,168 ft3

viii. Actual Solids Residence Time
(135,168 ft3)(7.48)(8.34)(30,000 mg/1)/(10°)/(8,917 lbs/day)
= 28.4 days

*WEF MOP 8. Fifth Edition, Figure 20.5

Solids Treatment Train No. 2 (2.5 MGD)

All waste activated sludge (WAS) from the proposed Plant No. 3 will be pumped to the proposed Solids
Treatment Train No. 2. The proposed Solids Treatment Train No. 2 will consist of one pair of digesters
that will operate in conjunction with one membrane thickening unit. Sludge pumps will pull thickened
sludge from the second digester to pump to the belt filter press. The digester sizing assumes 0.75
pound of solids produced per pound of BODs applied, solids are 85% volatile organics, 38% of the
volatiles are destroyed during digestion, and the average MLSS concentration in the digesters is 30,000

mg/|.

i Plant No. 3 Organic Loading
(2.5 MGD)(8.34)(340 mg/L)

7,089 Ibs solids/day

i Solids Production
(7,089 Ibs BODs/day)(0.75 Ib solids/1 Ib BODs)*

5,317 lbs solids/day

ii. Digested Solids Production
(5,317 Ibs solids/day)(1-(0.38)({0.85))

3,599 Ibs solids/day

Interim lil = 7.5 MGD 23



iii.  Average Digested Solids Production
(5,317 Ibs solids/day + 3,599 Ibs solids/day)/2

4,458 bs solids/day

iv.  Total Solids in Digester for 28-day SRT

(4,458 lbs solids/day)(28 days) = 124,824 lbs solids
V. Required Volume
(124,824 Ibs solids)(10°)/(8.34)/(30,000 mg/I MLSS)/(7.48) = 66,698 ft?
vi, Proposed Volume
(Aerobic Digester Volume) — (Membrane Thickener Volume)
(2)(16 ft)(27 ft)(85 ft) — (1){16 ft)(13 ft)(27 ft)
= 67,392 ft?
vii.  Actual Solids Residence Time
(67,392 ft3)(7.48)(8.34)(30,000 mg/1)/{10°)/(4,458 lbs/day)
= 28.3 days
*WEF MOP 8, Fifth Edition, Figure 20.5
k. Sludge Thickening. The existing Solids Treatment Train No. 1 aerobic digesters utilize submerged

membranes to thicken sludge. No modifications or changes will be made to the existing Solids
Treatment Train No. 1 from those described in the Interim il — 4.9 MGD report.

The proposed Solids Treatment Train No. 2 will also utilize submerged membranes to maintain an
average MLSS concentration in the digesters of 30,000 mg/L. Proposed mechanical screens will screen
all sludge entering the submerged membrane basins of this solids treatment train.

Sludge Dewatering. Digested and thickened sludge will be pumped from the existing Solids Treatment
Train No. 1 and the from the proposed Solids Treatment Train No. 2 to the existing 2-meter belt filter
press dewatering facility. One existing and one proposed belt press will be utilized and assumes
operation 8 hours per day and 5 days per week, a maximum feed rate of 250 gpm/press at a sludge
thickness of 70,000 mg/|, and 2,000 lbs of dry solids per hour per press. In the event that a belt press
is out of service, digested sludge can be wet hauled for disposal at a permitted landfill.

i.  Solids Production (Plant Nos. 1, 2, & 3)
(7.5 MGD)(8.34)(340 mg/L) = 21,267 Ibs solids/day

ii. Hydraulic Loading
(Ibs solid per day)/(SGsolids) (% solids)(ywater)

[(21,267 Ibs solid per day)/(1.03)(0.03)(62.4 Ib/ft?)](7.48) 82,502 gal/day

iii.  Total Belt Filter Press Units Required Based
on Hydraulic Capacity
(82,502 gal/d){(7/5)/(480 min/d)/(250 gal/min/press)

0.96 belt filter press
iv.  Total Belt Filter Press Units Required Based on Solids Capacity

(21,267 Ibs solids/d)(7/5)/(8 op hr/d)/(2,000 Ibs solids/hr/press)
= 1.86 belt filter press

Interim 11l —=7.5 MGD 24



v. Existing Belt Filter Press Units
(1 belt filter press unit)

1 belt filter press unit

vi. Proposed Belt Filter Press Units
(1 belt filter press unit)

1

1 belt filter press unit

vii.  Total Belt Filter Press Units
(1 belt filter press unit) + (1 belt filter press unit) = 2 belt filter press units
m. Air Requirements. The Interim 11l facilities will be served by two blower banks: one bifurcated bank

with blowers serving both process air requirements and digester air requirements, and one bank for
membrane thickener air requirements. The process/digester blower bank will consist of twelve
blowers: eight blowers dedicated to process air demands, three dedicated to digester air demands and
a common spare blower. The membrane blower bank will consist of four blowers with one blower
being a spare unit.

Process Blowers Demand:

Grit Removal System Nos. 1 & 2 Process Air

i. Grit Removal System Air Requirement (Mixing)
(2)[(27 ft)3(7.71 ft)+((27 ft)2(14.5 ft)/3)-((2 ft)3(1 ft)/3)]
(30 scfm/1,000 ft)

264 scfm

Plant No. 1 and Plant No. 2 Process Air

ii. Aeration Basins
1. Air Required for Treatment

(1.2)(340 mg/L BODs ) + (4.6}{70 mg/L TKN)
(340 mg/L BODs)

It

2.11b 02/ Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 {b O»/Ib BOD: if the system is
intended to nitrify, which is used below for calculations.

2. Fine Bubble Requirements

(340 mg/L BODs )(8.34)(5.0 MGD){2.2 Ib O,/Ib BODs)
(10.7%*)(0.075)(0.23)(1,440) = 11,736 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed
aeration systems based on the manufacturer provided data

Interim Il{ - 7.5 MGD 25



Plant No. 3 Process Air

iii. Aeration Basins

1. Air Required for Treatment

(1.2)(340 mg/L BODs) + (4.6)(70 mg/L TKN)
(340 mg/L BODs)

2.11b 02/ Ib BODs*

*TCEQ, Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib O,/Ib BOD:s if the system is
intended to nitrify, which is used below for calculations.

2. Fine Bubble Requirements

(340 mg/L BODs )(8.34)(2.5 MGD){2.2 Ib O,/lb BODs)
(10.7%*)(0.075)(0.23)(1,440)

5,868 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed aeration systems based
on the manufacturer provided data

Miscellaneous Air Demands

iv. Plant No. 1 Return Sludge Air Lifts
(2) 8" Airlifts @ 80 scfm/Airlift = 160 scfm
(2) 12" Airlifts @ 180 scfm/Airlift = 360 scfm

V. Plant No. 2 Return Sludge Air Lifts
(2) 8" Airlifts @ 80 scfm/Airlift = 160 scfm
(2) 12" Airlifts @ 180 scfm/Airlift = 360 scfm

vi. Plant No. 3 Return Sludge Air Lifts
(6) 12" Airlifts @ 220 scfm/Airlift = 1320 scfm

vii.  Total Return Sludge Air Demand

(2)(160 scfm) + (2)(360 scfm) + (1320 scfm). = 2,360 scfm
viii.  Plant No. 1 Clarifier Loading Basins

(2)(14.56 ft)(130 t2) (30 scfm/1000 ft?) = 114 scfm
iX. Plant No. 2 Clarifier Loading Basins and Effluent Basins

(4)(14.56 f)(193 t?) (30 scfm/1000 ft3) = 338 scfm
X. Plant No. 3 Clarifier Loading Basin and Effluent Basin

(2)(14.56 ft)(386 ft2) (30 scfm/1000 ft}) = 338 scfm
Xi. Total Miscellaneous Air Demands

(2,360 scfm) + (114 scfm) + (338 scfm) + (338 scfm) 3,150 scfm

Interim lil - 7.5 MGD 26



UV Disinfection Air Scour

Xii. Post-Aeration Air Requirement

Post-Aeration Process Air

xiii.  Post-Aeration Air Requirement
(6,466 ft3)(30 scfm/1000 ft3)

Total Process Blowers Air Requirement

(Grit Removal System) + (Fine Bubble Req.) + (Misc. Air Demands)

+ (UV Scour) + (Post-Aeration)
(264 scfm)+(11,736 scfm)+(5,867 scfm)+(3,150 scfm)
+(225 scfm)+(194 scfm)

Digester Blowers Demand:
Solids Treatment Train No. 1

Aerobic Digester Air Requirement
(135,168 t3)(30 scfm/1000 ft?)

Waste Sludge & Sludge Transfer Air Lifts
(2)(55 scfm) + (6)(15 scfm)

Solids Treatment Train No. 2
Aerobic Digester Air Requirement
(67,392 t3)(30 scfm/1000 ft3)

Waste Sludge & Sludqe Transfer Air Lifts
(2)(55 scfm) + (3)(15 scfm)

Total Solids Air Requirement
(Aerobic Digesters) + (Sludge Transfer Air Lifts)
(4,055 scfm) + (2,022 scfm) + (200 scfm) + (155 scfm)

Membrane Blowers Demand
Solids Treatment Train No. 1
Membrane Thickeners Air Requirement
(2)(500 scfm/MBT)

Solids Treatment Train No. 2
Membrane Thickeners Air Requirement
(1)(500 scfm/MBT)

Total Membrane Blowers Air Requirement
(Membrane Thickeners)
(1,000 scfm) + (500 scfm)

Interim Il - 7.5 MGD 27

225 scfm

194 scfm

21,436 scfm

4,055 scfm

200 scfm

2,022 scfm

155 scfm

6,432 scfm

1,000 scfm

500 scfm

1,500 scfm



n. Blower Capacities

Process Blowers

i Total Process Air Requirement = 21,436 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(8)(3,000 scfm) = 24,000 scfm

Digester Blowers

i Total Solids Air Requirement = 6,432 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(3)(3,000 scfm) = 9,000 scfm

Membrane Blowers

i Total Membrane Air Requirement = 1,500 scfm

iii. Firm Blower Capacity with Largest Unit out of Service
(3)(510 scfm) = 1,530 scfm

Interim Il - 7.5 MGD 28



FINAL PHASE — 9.9 MGD

. SCOPE

The proposed Final Phase — 9.9 MGD will be a permanent concrete plant operating as an enhanced biological
phosphorus removal anaerobic-oxic (A-O) process with an anoxic selector. The existing 2.5 MGD main process
units, Plant Nos. 1 and 2, will still be sized to treat 2.5 MGD (each) but will only receive 2.45 MGD (each) of flow
at average daily flow (ADF) in this phase. The existing Plant No. 3 will be expanded from 2.5 MGD to 5.0 MGD by
constructing a second treatment train. The headworks will have mechanical and manual screens sized for the Final
Phase and the structure will be modified if necessary. The two existing grit removal systems will remain in service.
The lift station pumps will be replaced. The Solids Treatment Train No. 2 will be expanded. No modifications will
be made to the existing Solids Treatment Train No. 1. The existing UV disinfection structure will be modified to
accommodate the required number of UV disinfection modules. New treatment units include the proposed Plant
No. 3 treatment train; dual media, multi-compartmented, low-head, automatically backwashed filters; aerobic
digesters; and positive displacement blowers. The proposed Plant No. 3 treatment train includes one anaerobic
basin, one aeration basin, one anoxic basin, one clarifier with one aerated loading basin and aerated effluent
basin.

Il. WASTEWATER TREATMENT PLANT DESIGN
A. DESIGN CRITERIA

1. Daily Effluent Limits

a. BOD; = 10 mg/L

b. TSS = 15mg/L

c. NHs-N = 3mg/L

d. Total Phosphorus = 0.5 mg/L

e. DO =  4mg/L

h. E Coli = 126 number colonies/100 mL

2. Process Criteria

The criteria used for the constructed aeration basins was based on TCEQ Chapter 217.

a. Minimum Hydraulic Detention Time for Aerated Grit Chamber = 3.0
(minutes)

b. Minimum Detention Time for Anaerobic Basins = 1.5*
(hours)

¢.  Maximum Aeration Basin Organic Loading = 35

(Ibs BODs/day/1,000 ft3)

Final Phase - 9.9 MGD 29



d. Maximum Clarifier Surface Loading at Peak Flow
(gal/day/ft?) = 1,200

e. Minimum Clarifier Detention Time
(hours) = 1.8

f.  Maximum Clarifier Weir Loading at Peak Flow
(gal/day/ft) = 30,000

g. Maximum Filter Flux Rate at Peak Flow for Dual Media,
Multi-Compartmented, Low-Head, Automatically
Backwashed Filter at Peak Flow
(gal/min/ft?) = 4

h. Minimum Backwash Flux Rate for Dual Media, Multi-
Compartmented, Low-Head, Automatically Backwashed Filter

(gpm/ft?) = 20
i.  Minimum Solids Retention Time in Aerobic Digester*

(days) = 28%*
j. Minimum Air Required for Digester

(scfm/1,000 ft3) = 30
k. Minimum Oxygen Required for Aeration Basins = 2.2

(Ibs 02/1 Ib BODs)
*WEF MOP 8, fifth edition, 14-58

**28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication “Control of
Pathogens and Vector Attraction in Sewage Sludge.”

B. TREATMENT FACILITIES

1. Flow
a. Average (Design) = 1.0Q = 9,900,000 gpd = 6,875 gpm
b. Peak (2-hour) = 40Q = 39,600,000gpd = 27,500 gpm

2. Influent Composition

The following influent wastewater compositions are based on multi-part grab samples and composite
samples collected at the existing headworks throughout 2019 and 2020 as the design basis for the Interim i
facilities. The design values for BODs, TSS, NHs-N, TP were calculated by adding one (1) standard deviation to
the average.

Final Phase — 9.9 MGD 30



a. BODs = 340mg/L
b. TSS = 300 mg/L
c. NH:-N = 50mg/L
d. TKN = 60 mg/L
e. TP = 8mg/L

3. Organic Loadings
a. BODs = (9.9 MGD)(8.34)(340 mg/L) = 28,073 lbs BODs/day
b. TSS = (9.9 MGD)(8.34)(300 mg/L) = 24,770 Ibs TSS/day
c. NHs-N = {9.9 MGD)(8.34)(50 mg/L) = 4,129 lbs NH3-N/day
d. TotalP = (9.9 MGD)(8.34)(8 mg/L) = 661 Ibs P/day

4. Process Basins and Equipment

a.

Screening. The headworks wiill have mechanical and manual screens sized for the Final Phase. A
conveyor will collect and move screenings from the mechanical screens to a dumpster to be hauled
offsite to a permitted landfill.

Grit Removal System. The grit removal system will be comprised of the two existing grit basins and two
cyclonic degritters with classifiers. No changes are proposed for the grit removal system. If one system
is out of service, the remaining system and/or the bypass may be utilized to ensure the headworks
remains in service.

Lift Station. The submersible lift station consists of two wet wells that are hydraulically linked. Six
pumps across both wet wells will be replaced. Five duty pumps and one standby will provide a firm
hydraulic pumping capacity of 27,500 gpm at the design peak flow of the Final Phase facility.

Flow Splitter. All flow is pumped from the lift station to a flow splitter that uses weirs to distribute flow
proportionately to the three existing main process units (Plant Nos. 1, 2, & 3) based on the following
splits. The existing weirs will be modified to distribute flow proportionately to the existing three
secondary treatment plants. The flow split for each respective secondary treatment plant is defined
below.

Final Phase — 9.9 MGD 31



i Plant No. 1-2.45 MGD

ii. Plant No. 2 —2.45 MGD

iii. Plant No. 3 -5.0 MGD

Secondary Treatment.

Plant No. 1 — 2.45 MGD. The existing Plant No. 1 will remain sized to treat 2.5 MGD at average daily
flow (ADF) but will only receive 2.45 MGD of flow at ADF in this phase. See the Interim |l phase section
for a description of the secondary process and for calculations. No changes other than decreasing the
ADF from 2.50 MGD to 2.45 MGD are proposed.

Plant No. 2 — 2.45 MGD. The existing Plant No. 2 will remain sized to treat 2.5 MGD at average daily
flow (ADF) but will only receive 2.45 MGD of flow at ADF in this phase. See the Interim Il phase section
for a description of the secondary process and for calculations. No changes other than decreasing the
ADF from 2.50 MGD to 2.45 MGD are proposed.

Plant No. 3 —5.0 MGD. The existing Plant No. 3 will be expanded in this phase. One proposed treatment
train will be constructed to operate in parallel with the existing Plant No. 3 treatment train. The
proposed treatment train will consist of one anoxic selector basin, one anaerobic basin, one aeration
basin, one aerated clarifier loading basin, one secondary clarifier operating as an enhanced biological
phosphorus removal anaerobic-oxic (A-O) process with an anoxic selector, and one aerated clarifier
effluent basin. The influent channel will be modified to accommodate the proposed treatment train.
Phosphorous is removed through the A-O process with alum addition as a secondary treatment
method. Phosphorous is removed with the biological nutrient removal process and alum addition as a
secondary treatment method. Nitrogen removal is limited to treatment of the return activated sludge
side stream. The intent of the partial nitrogen removal is only to help promote the biological
phosphorous removal process by reducing the amount of nitrates in the process.

Anaerobic Basins

i Required Volume at Average Daily Flow
(5,000,000 gal/day)(1.5 hr)/(24 hr/day)/(7.48gal/ft?) = 41,778 ft?

ii. Existing Volume
1(24 ft)(64 ft)(16 ft) = 24,576 ft3

iii.  Proposed Volume
1(24 ft){64 ft)(16 ft) = 24,576 ft?

iv. Total Volume
(24,576 f13) + (24,576 ft3) = 49,152 ft3

v.  Actual Hydraulic Retention Time at Average Daily Flow
(49,152 ft3)(7.48gal/ft3)(24 hr/day)/(5,000,000 gal/day) = 1.8 hrs

Final Phase — 9.9 MGD 32




Aeration Basins

Required Volume Using Traditional Design Method
(5.0 MGD)(8.34)(340 mg/L)/(35 Ib BOD,/1000 ft3)

Existing Volume
1(105 ft)(125 ft)(16 ft)

Proposed Volume
1(105 ft)(125 ft)(16 ft)

Total Volume
(210,000 ft3) + (210,000 ft3)

Actual Organic Loading Treated
(5.0 MGD)(8.34)(340 mg/L)/(420,000 ft3)

Anoxic Selector Basins for RAS Side Stream

vi.

Design Flow to Anoxic Basins

(20% Influent Flow to Plant No. 3) + (Minimum RAS Flow)

(0.2)(5.0 MGD)(10° gal/MG) + (2)(1320 gpm)(1,440 min/day)=

Required Volume at Average Daily Flow
(4,801,600 gal/day)(0.5 hr)/(24 hr/day)/(7.48gal/ft?)

Existing Volume
1(30 ft){16 ft)(16 ft)

Proposed Volume
1(30 ft)(16 ft){16 ft)

Total Volume
(7,680 t3) + (7,680 ft3)

Actual Hydraulic Retention Time
(15,360 ft3)(7.48 gal/ft*)(24 hr/day)/(4,801,600 gal/day)

Secondary Clarifiers

Required Surface Area At Peak Flow
(5.0 MGD)(4)(10° gal/MG)/1,200 gal/day/ft?

Existing Surface Area (Circular)
(r/4)(105 ft)?

Final Phase — 9.9 MGD 33

405,086 ft3

210,000 ft3

210,000 ft3

420,000 ft*

33.8 Ib BODs/1000 ft?

4,801,600 gal/day

13,373 ft?

7,680 ft3

7,680 ft3

15,360 ft3

0.57 hrs

16,667 ft2

8,659 ft?



iii. Proposed Surface Area (Circular Sides)

(n/4)(105 ft)? = 8,659 ft?
iv. Total Surface Area
(8,659 ft?) + (8,659 ft?) = 17,318 ft?
v. Proposed Surface Loading at Peak Fiow
(4)(5,000,000 gpd)/(17,318 ft?) = 1,155 gpd/ft?
vi. Proposed Clarifier Side Water Depth = 145 ft
vii. Proposed Hydraulic Detention Time at Peak Flow
(17,318 t?)(14.5 ft)(7.48 gal/ft®)(24 hr/day)/
(10° gallons/MG)(4)(5.0 MGD) = 2.25 hours
viii. Exist Clarifier Weir Length
1(105 ft — 4ft) + (105 ft — 8ft) = 622 ft
iX. Proposed Clarifier Weir Length
(105 ft — 4ft) + (105 ft — 8ft) = 622 ft
X. Total Weir Length
(2)(622 ft) = 1,244 ft
Xi. Proposed Weir Loading at Peak Flow
(5.0 MGD)(10° gal/MG)(4)/(1,244 ft) = 16,077 gpd/ft
f. Tertiary Multi-Compartmented, Low-Head, Automatically Backwashed Dual Media Filters - Filtration.

Clarified effluent flows from the parallel main process units (Plant Nos. 1, 2, & 3) to the tertiary filters.
Four existing filter beds consist of dual media and one proposed filter bed will consist of dual media

i Required Surface Area at Peak Flow

(27,500 gpm)/(4 gpm/ ft?) = 6,875 ft?
ii. Existing Surface Area

(4)(16 ft)(86 ft) = 5,504 ft
iii.  Proposed Surface Area

(1)(16 ft)(86 ft) = 1,376 ft?
iv.  Total Surface Area

(5,504 ft?) + (1,376 ft?) = 6,880 ft?
jii.  Actual Filtration Flux Rate at Peak Flow

(27,500 gpm)/(6,880 ft?) = 4.0 gpm/ft?

iv.  Actual Filtration Flux Rate at Peak Flow with One Filter Out of Service
(27,500 gpm)/[(4)(16 ft)(86 ft)] = 5.0 gpm/ft?

Final Phase —9.9 MGD 34



Tertiary Multi-Compartmented, Low-Head, Automatically Backwashed Dual Media Filters — Backwash.
Each filter basin is comprised of 86 cells where each cell has an area of 16 ft*. Backwash pumps will be
provided to meet or exceed the minimum backwash flow rate Backwash cycles per cell will be at least
20 seconds per compartment (approximately 30 minutes of backwash per cycle per filter).

i.  Surface Area per backwash cell = 16 ft?
ii.  Minimum Backwash Flow Rate (per filter)
(20 gpm/ft?)(16 ft?) = 320 gpm

Ultraviolet Disinfection. Filtered effluent passes through three existing parallel channels containing
ultraviolet (UV) disinfection modules. Additional UV modules will be installed, if needed, to inactivate
pathogens. The existing structure will be modified, if needed, to install additional UV modules. The UV
modules are low-pressure high intensity type and utilize 254 nm wavelength light with an assumed
65% minimum transmittance and 20 ml/cm? UV dose rate. Each disinfection channel will include at
least two banks positioned in series.

Post Aeratjon. Disinfected effluent passes through the existing post aeration basin that includes coarse
bubble aeration to provide oxygen to the disinfected effluent to increase the dissolved oxygen (DO)
concentrations to meet the minimum required DO for the final effluent. The air demand is included in
the Air Requirements section of this report.

Aerobic Digesters.

Solids Treatment Train No. 1 (4.9 MGD)

No modifications or changes to the existing Solids Treatment Train No. 1 are proposed. The average
daily flow (ADF) to both Plant Nos. 1 and 2 will be decreased from 2.5 MGD to 2.45 MGD, each. The
organic loading and solids retention time will be the same as those described in the Interim 11— 4.9
MGD report. Refer to that report for all sizing calculations.

Solids Treatment Train No. 2 (5.0 MGD)

All waste activated sludge (WAS) from expanded Plant No. 3 will be pumped to the existing solids
treatment train No. 2. The existing Solids Treatment Train No. 2 will be expanded and will consist of
two pairs of digesters that will operate in conjunction with one membrane thickening unit per pair of
digesters. Sludge pumps will pull thickened sludge from one digester of each pair to pump to the belt
filter press. The digester sizing assumes 0.75 pound of solids produced per pound of BODs applied,
solids are 85% volatile organics, 38% of the volatiles are destroyed during digestion, and the average
MLSS concentration in the digesters is 30,000 mg/1.

i. Plant No. 3 Organic Loading
(5.0 MGD)(8.34)(340 mg/L) = 14,178 |bs solids/day

iil.  Solids Production
(14,178 Ibs BODs /day)(0.75 Ib solids/1 Ib BODs)* = 10,634 Ibs solids/day

Final Phase - 9.9 MGD 35




iii. Digested Solids Production
(10,634 Ibs solids/day)(1-(0.38)(0.85))

1

7,200 Ibs solids/day

iv.  Average Digested Solids Production
(10,634 Ibs solids/day + 7,200 Ibs solids/day)/2

8,917 Ibs solids/day

v.  Total Solids in Digester for 28-day SRT
(8,917 lbs solids/day)(28 days)

1l

249,676 lbs solids

vi. Required Volume
(249,676 bs solids)(10°)/(8.34)/(30,000 mg/! MLSS)/(7.48)

133,410 ft?

vii. Existing Volume
(Exist Digester Volume) — (Exist Membrane Thickener Volume)
(2)(16 ft)(27 ft)(85 ft) — (1)(16 ft)(13 ft)(27 ft)
= 67,824 ft3

viii.  Proposed Volume
(Exist Digester Volume) — (Exist Membrane Thickener Volume)
(2)(16 ft)(27 ft)(85 ft) — (1)(16 ft)(13 ft)(27 ft)

= 67,824 ft
ix.  Total Volume
(67,824 ft3) + (67,824 ft3) = 135,648 ft3
X.  Actual Solids Residence Time
(134,784 t3)(7.48)(8.34)(30,000 mg/1)/(10°)/(8,917 Ibs/day)
= 28.3 days
*WEF MOP 8, Fifth Edition, Figure 20.5
k. Sludge Thickening. The existing Solids Treatment Train No. 1 aerobic digesters utilize submerged

membranes to thicken sludge. No modifications or changes will be made to the existing Solids
Treatment Train No. 1 from those described in the Interim Il — 4.9 MGD report.

The expanded Solids Treatment Train No. 2 also utilizes submerged membranes to maintain an average
MLSS concentration in the digesters of 30,000 mg/L. Additional mechanical screens will screen all
sludge entering the submerged membrane basins of this solids treatment train.

Sludge Dewatering. Digested and thickened sludge will be pumped from the existing Solids Treatment
Train No. 1 and the from the proposed Solids Treatment Train No. 2 to the existing belt filter press
dewatering facility. Two existing 2-meter belt presses will be utilized and assumes operation 8 hours
per day and 7 days per week, a maximum feed rate of 250 gpm/press at a sludge thickness of 70,000
mg/l, and 2,000 Ibs of dry sohlids per hour per press. In the event that a belt press is out of service,
digested sludge can be wet hauled for disposal at a permitted landfill.

Final Phase —9.9 MGD 36



i Solids Production (Plant Nos. 1, 2, & 3)
(9.9 MGD)(8.34)(340 mg/L) = 28,073 Ibs solids/day

ii.  Hydraulic Loading
(Ibs solid per day)/(SGsoiigs)(% solids){ywater)
[(28,073 Ibs solid per day)/(1.03)(0.03)(62.4 Ib/ft*)](7.48) = 108,905 gal/day

iii.  Total Belt Filter Press Units Required Based
on Hydraulic Capacity
(108,905 gal/d){(7/7)/(480 min/d)/(250 gal/min/press) = 0.91 belt filter press

iv.  Total Belt Filter Press Units Required Based on Solids Capacity
(28,073 Ibs solids/d){7/7)/(8 op hr/d})/(2,000 Ibs solids/hr/press)
= 1,75 belt filter press

V. Existing Belt Filter Press Units

(2 belt filter press units) = 2 belt filter press units
vi.  Total Belt Filter Press Units
(2 belt filter press unit) = 2 belt filter press units
m. Air Requirements. Final Phase facilities will be served by two blower banks: one bifurcated bank with

blowers serving both process air requirements and digester air requirements, and one bank for
membrane thickener air requirements. The process/digester blower bank will consist of thirteen
blowers: nine blowers dedicated to process air demands, three dedicated to digester air demands and
a common spare blower. The membrane blower bank will consist of five blowers with one blower being
a spare unit.

Process Blowers Demand:

Grit Removal System Nos. 1 & 2 Process Air

i Grit Removal System Air Requirement (Mixing)
(2)[(27 ft)X(7.71 ft)+((27 ft)*(14.5 ft)/3)-((2 ft)*(1 ft)/3)]
(30 scfm/1,000 ft3)

264 scfm

Plant No. 1 and Plant No. 2 Process Air

ii. Aeration Basins
1. Air Required for Treatment

(1.2)(340 mg/L BODs) + (4.6){70 mg/L TKN)
(340 mg/L BODs)

2.11b 0/ Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 {b O,/Ib BOD:s if the system is
intended to nitrify, which is used below for calculations.

Final Phase —9.9 MGD 37



2. Fine Bubble Requirements

(340 mg/L BODs )(8.34)(4.9 MGD)(2.2 Ib O,/Ib BODs)
(10.7%*)(0.075)(0.23)(1,440) = 11,500 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed
aeration systems based on the manufacturer provided data

Plant No. 3 Process Air

iil. Aeration Basins
1. Air Required for Treatment

(1.2)(340 mg/L BODs ) + (4.6)(70 mg/L TKN)
(340 mg/L BODs) = 2.11b 0,/ Ib BODs*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 Ib O,/Ib BOD:s if the system is
intended to nitrify, which is used below for calculations.

2. Fine Bubble Requirements

(340 mg/L BODs )(8.34)(5.0 MGD)(2.2 Ib O,/Ib BODs)
(10.7%*)(0.075)(0.23)(1,440)

I

11,736 scfm

* Wastewater Oxygen Transfer Efficiency is based on the actual efficiency for the installed
aeration systems based on the manufacturer provided data

Miscellaneous Air Demands

iv. Plant No. 1 Return Sludge Air Lifts
(2) 8" Airlifts @ 80 scfm/Airlift = 160 scfm
(2) 12" Airlifts @ 180 scfm/Airlift = 360 scfm

V. Plant No. 2 Return Sludge Air Lifts
(2) 8" Airlifts @ 80 scfm/Airlift = 160 scfm
(2) 12" Airlifts @ 180 scfm/Airlift = 360 scfm

vi. Plant No. 3 Return Sludge Air Lifts

(12) 12" Airlifts @ 220 scfm/Airlift = 2,640 scfm
vii.  Total Return Sludge Air Demand

(2)(160 scfm) + (2)(360 scfm) + (2,640 scfm) = 3,680 scfm
viii.  Plant No. 1 Clarifier Loading Basins

(2)(14.56 ft)(130 ft?) (30 scfm/1000 ft?) = 114 scfm

Final Phase — 9.9 MGD 38



ix. Plant No. 2 Clarifier Loading Basins and Effluent Basins
(4)(14.56 ft)(193 ft?) (30 scfm/1000 ft?)

X. Plant No. 3 Clarifier Loading Basins and Effluent Basins
(4)(14.56 ft)(386 ft*)(30 scfm/1000 ft3)

Xi. Total Miscellaneous Air Demands
(3,680 scfm) + (114 scfm) + (338 scfm) + (675 scfm)

UV Disinfection Air Scour

Xii. Post-Aeration Air Requirement

Post-Aeration Process Air

xiii.  Post-Aeration Air Requirement
(6,466 ft3)(30 scfm/1000 ft3)

Total Process Blowers Air Requirement

(Grit Removal System) + (Fine Bubble Req.) + (Misc. Air Demands)

+ (UV Scour) + (Post-Aeration)
(264 scfm)+(11,500 scfm + 11,736 scfm)+(1,452 scfm)
+(152 scfm)+(194 scfm)

Digester Blowers Demand
Solids Treatment Train No. 1

Aerobic Digester Air Requirement
(135,168 ft3)(30 scfm/1,000 ft3)

Woaste Sludge & Sludge Transfer Air Lifts
(2)(55 scfm) + (6)(15 scfm)

Solids Treatment Train No. 2
Aerobic Digester Air Requirement
(135,648 ft?)(30 scfm/1000 ft?)

Waste Sludqge & Sludge Transfer Air Lifts
(2){55 scfm) + (4){15 scfm)

Total Solids Air Requirement
(Aerobic Digesters) + (Sludge Transfer Air Lifts)
(4,055 scfm + 4,070 scfm) + (200 scfm + 170 scfm)

Final Phase — 9.9 MGD 39

338 scfm

675 scfm

4,807 scfm

225 scfm

194 scfm

25,298 scfm

4,055 scfm

200 scfm

4,070 scfm

170 scfm

8,495 scfm



Membrane Blowers Demand:

Solids Treatment Train No. 1
Membrane Thickeners Air Requirement
(2)(500 scfm/MBT) = 1,000 scfm

Solids Treatment Train No. 2
Membrane Thickeners Air Requirement
(2)(500 scfm/MBT) = 1,000 scfm

Total Membrane Blowers Air Requirement
(Membrane Thickeners)
(1,000 scfm) + (1,000 scfm) = 2,000 scfm

n. Blower Capacities

Process Blowers

i Total Process Air Requirement = 25,298 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(9)(3,000 scfm) = 27,000 scfm

Digester Blowers

i Total Solids Air Requirement = 8,495 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(3)(3,000 scfm) = 9,000 scfm

Membrane Blowers

i Total Membrane Air Requirement = 2,000 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(4)(510 scfm) = 2,040 scfm

Final Phase — 9.9 MGD 40



ATTACHMENT D

FLOW SCHEMATICS

NEW BRAUNFELS UTILITIES
SAM C. MCKENZIE, JR. WATER RECLAMATION FACILITY

MAY 2021



AERATED
GRIT
CHAMBER

MECHANICAL
SCREEN
No. 2 —
RAW SEWAGE MECHANICAL >
FROM —» SCREEN
COLLECTION No. 1 >
SYSTEM
—>
|
MANUAL BAR 7
SCREEN | ]
m SEPTAGE >
——»  RECEIVING
oo © STATION  [—»
TO
PERMITTED A
LANDFILL
SCREENING
& GRIT

Hor—eo

LIFT
STATION

)

X

RAS
®)

U 2

MA

P1 AERATION
BASIN No. 1

PLANT No. 1
INFLUENT
CHANNEL

P1
P1 ANOXIC
ANAEROBIC
BASIN No. 1 BASIN No. 1
P1 RAPID
MIXING BASIN
-~
P1
P1 ANOXIC
ANAEROBIC
BASIN No. 2 BASIN No. 2

i

AR

P1 AERATION
BASIN No. 2

SECONDARY

£V

i

AR

RAS

@ JONES CARTER

P1
SECONDARY
CLARIFIER
No. 1

WAS

P1

CLARIFIER
No. 2

WAS

WAS

Q
IS

—LEGEND:

P1 PLANT No. 1
MILLION GALLONS PER

MGD DAY

RETURN ACTIVATED
RAS SLUDGE

WASTE ACTIVATED
WAS SLUDGE
EXISTING
PROPOSED

FUTURE

AR LIFT
PUMP

TO OUTFALL 001

>  (GBRA CANAL)
ULTRAVIOLET POST OUTFALL
> IERTARY LGHT | PARBHALL Lol AERATION | — SELECTOR
- DISINFECTION BASIN BOX
TO OUTFALL 002
» (GUADALUPE RIVER)
(@]
MECHANICAL MEMBRANE AEROBIC
—> FINE SCREEN THICKENER DIGESTER  |—»
No. 1 No. 1 No. 1 POLYMER T0
PERMITTED
LANDFILL
BELT FILTER
PRESS >
o0 OO0 O
MECHANICAL S MEMBRANE AEROBIC
L FINE SCREEN THICKENER DIGESTER  |—»
No. 2 No. 2 No. 2
@]
PERMITTED
LANDFILL
SCREENING [
[ee) [¢)

ATTACHMENT |
FLOW SCHEMATIC - 2.5 MGD
NEW BRAUNFELS UTILITIES
GUADALUPE COUNTY, TEXAS

SAM C. McKENZIE JR. WATER RECLAMATION FACILITY

PERMIT NO. wWQ0010232004




—LEGEND:

P1 PLANT No. 1
P2 PLANT No. 2
MILLION GALLONS PER
MGD My
RETURN ACTIVATED
RAS SLUDGE
. RAS /. WASTE ACTIVATED
¢ ZO i WAS SLUDGE
L EXISTING
7
———  PROPOSED
P1 P1 FUTURE
P1 ANOXIC ANAEROBIC P1 AERATION SECONDARY
BASIN No. 1 BASIN No. 1 CLARIFIER
BASIN No. 1 o
TTTTT AR LFT
AR
l@ PUMP
MECHANICAL PLANT No. 1 P1 RAPID
SCREEN —»  INFLUENT
No. 2 | CHANNEL MIXING BASIN WAS
- P1
P1 ANOXIC ANAEROBIC P1 AERATION SECONDARY
BASIN No. 2 DA Ny BASIN No. 2 CLARIFIER
RAW_SEWAGE MECHANICAL > : No. 2
FROM > SCREEN TTTTT
COLLECTION Ne. 7 | AR
SYSTEM AERATED L
- GRIT
CHAMBER
[ RAS /. TO OUTFALL 001
¢ 205‘ > (GBRA CANAL)
8 TERTIARY
MANUAL BAR v LIFT oW FILTER No. 1
SCREEN
— STATION SPLITTING
@ STRUCTURE T
WOLET POST OUTFALL
RTARY UGHT | PARSHALL [ AERATION |—»| SELECTOR
DISINFECTION BASIN BOX
RAS
SEPTAGE > L
m ——  RECEVING d > TERTIARY
STATION  [—» FLTER No. 3
TO OUTFALL 002
r) » (GUADALUPE RIVER)
P2 ANOXIC P2 AERATION
ANAEROBIC
o BASIN No. 1 Forrhoadt BASIN No. 1
LANDFILL
= mum b v
o N e I gy
CHANNEL MIXING BASIN WAS
P2
P2 ANOXIC
ANAERQBIC
BASIN No. 2 BASH Mo 2
N
MSP T0 SOLIDS TREATMENT
PUM SEE NEXT SHEET)
‘ STATION ) &
WAS 70 SOLIDS TREATMENT
— (SEE NEXT SHEET)
WAS

ATTACHMENT II-A
FLOW SCHEMATIC — 4.9 MGD
NEW BRAUNFELS UTILITIES
GUADALUPE COUNTY, TEXAS
SAM C. McKENZIE JR. WATER RECLAMATION FACILITY
PERMIT NO. wWQ0010232004

.JI:INES CARTER



—LEGEND:

P1 PLANT No. 1
p2 PLANT No. 2

MILLION GALLONS PER
DAY

RETURN ACTIVATED

MGD

RAS SLUDGE
WASTE ACTIVATED
WAS SLUDGE
EXISTING
————  PROPOSED
POLYMER 10 - FUTURE
AR PERMITTED
BELT FILTER
a/% DIGESTED SLUDGE. PRESS Qll; AIR LIFT
No. 5 G} PUMP
AR
AEROBIC
DIGESTER
No. 4

(] AR
f171711 AR
AEROBIC MECHANICAL [TIIl
FROM WAS PUMP STATION wAS | DIGESTER (o) FINE SCREEN
(SEE PREVIOUS SHEET) 2 No. J No.J | MEMBRANE
i No. 2
MECHAMICAL )
— o e
—
) Tin
MEMBRANE
AR THICKENER
No. 1
FROM WAS PUMP STATION s L L YT L
PREVI "4 MECHANICAL
(SEE PREVIOUS SHEET) 3 DIGESTER [o) e screen | [
No. 1 No. 1 —>
AIR
AEROBIC
DIGESTER
No. 2
N THICKENED SLUDGE.
THICKENED SLUDGE.
"4
TO

PERMITTED

LANDFILL
SCREENING I:“}
o0 o0 O

ATTACHMENT II-B
FLOW SCHEMATIC — 4.9 MGD
NEW BRAUNFELS UTILITIES
GUADALUPE COUNTY, TEXAS
SAM C. McKENZIE JR. WATER RECLAMATION FACILITY
PERMIT NO. wWQ0010232004

.JI:INES CARTER



MECHANICAL
SCREEN
No. 2 —»
RAW SEWAGE MECHANICAL >
FROM —» SCREEN
COLLECTION No. 1 !
SYSTEM
|
MANUAL BAR 7
SCREEN | |
m SEPTAGE >
——»  RECEIVING
oo © STATION  |—|
TO
PERMITTED v
LANDFILL
— SCREENING
& GRIT
O OO0 OO

AERATED GRIT
CHAMBER
No. 1
AERATED GRIT
CHAMBER  |—
No. 2
A 4
LIFT
STATION

. RAS @‘
|3
P1
P1
P1 ANOXIC P1 AERATION SECONDARY
£ BASN No. 1 [ SNAERGBIC I ‘BASN No. 1 CLARIFIER
N No. 1
AR
PLANT No. 1
¥ INFLUENT MIXING BASIN
CHANNEL WAS
P1
P1
v | P1ANoxic P1 AERATION SECONDARY
| BASIN No. 2 [ gRUEReBIC ™ BASIN No. 2 CLARIFIER
- No. 2
AR
L
r TO OUTFALL 001
’ RAS ) >  (GBRA CANAL)
A TERTIARY
" FILTER No. 1 q
FLOW
SPLITTING
STRUCTURE —
WOLET POST OUTFALL
ALERTIARY ueHT | PARBHALL AERATION ~ |—»  SELECTOR
. RAS ) - DISNFECTION BASN BOX
T |> TERTIARY
" FILTER No. 3 i«
P2 TO OUTFALL 002
P2 ANOXIC | | auafhomic |s| P2 AERATION SECONDARY > (GUADALUPE RIVER)
BASIN No. 1 BASIN No. 1 CLARIFIER
BASIN No. 1 AR TERTIARY
FTTTT - | ALTER No. ¢ [
AR
PLANT No. 2
¥ INFLUENT MIXING BASIN
CHANNEL WAS
Y
P2
P2
P2 ANOXIC P2 AERATION SECONDARY
BASIN No. 2 [ e 'S, | BASIN No. 2 CLARIFIER
. No. 2
AR
S \ WAS TO SOLIDS TREATMENT _LEGEND:
r (SEE NEXT SHEET)
i RAS WAS TO SOLIDS TREATMENT Pt PLANT No. 1
(SEE NEXT SHEET) P2 PLANT No. 2
WAS P3 PLANT No. 3
MILLION GALLONS PER
(’ WAS MGD DAY
RETURN ACTIVATED
RAS RAS SLUDGE
WASTE ACTIVATED
L WAS SLUDGE
EXISTING
= ———  PROPOSED
P3 ANOXIC P3 AERATION
BASIN No. 1 || ANAEROBIC BASIN No. 1 FUTURE
AR @ AR LIFT
PLANT No. 3
P3 RAPID
| ML MIXING BASIN 70 SOLIDS TREATMENT 'O PUMP
(SEE NEXT SHEET)

@ JONES CARTER

ATTACHMENT IlI-A
FLOW SCHEMATIC - 7.5 MGD
NEW BRAUNFELS UTILITIES
GUADALUPE COUNTY, TEXAS

SAM C. McKENZIE JR. WATER RECLAMATION FACILITY

PERMIT NO. wWQ0010232004




FROM WAS PUMP STATION No. 1
(SEE PREVIOUS SHEET)

FROM WAS PUMP STATION No. 1
(SEE PREVIOUS SHEET)

FROM WAS PUMP STATION No. 2
(SEE PREVIOUS SHEET)

POLYMER

POLYMER

AR
ag’;‘s’%‘é DIGESTED SLUDGE
No. 5
AR
AEROBIC
DIGESTER
No. 4
@
(@] AR
(1111 AR
AEROBIC MECHANICAL CT1 11
WAS S DIGESTER o} FINE SCREEN
2 No. 3 No. 3 |—* MEMBRANE
> THICKENER
No. 2
MECHANICAL >
] FINE SCREEN
No. 2 || AR
MEMBRANE
AR THICKENER
No. 1
WAS
> 2 AEROBIC MECHANICAL —
> DIGESTER o) FINE SCREEN
No. 1 No. 1 —>
10
v PERMITTED
AR LANDFILL
o SCREENNG [~ :“}I
AEROBIC oo 00 ©
DIGESTER
No. 2
THICKENED SLUDGE
THICKENED SLUDGE
DIGESTED SLUDGE
AR
AR
AEROBIC MECHANICAL m
DIGESTER FINE SCREEN
No. 7 No. 5 | MEMBRANE
THICKENER
No. 4
oin
AEROBIC |
WAS DIGESTER MECHANICAL >
No. 6 FINE SCREEN
No. 4 —
jwswel
MEMBRANE
THICKENER
No. 3

.JI:INESI:ARTER

TO
PERMITTED
LANDFILL
BELT FILTER >
PRESS No. 1
o0 OO0 O
7O
PERMITTED
LANDFILL
BELT FILTER >
PRESS No. 2 g%

—LEGEND:
P1 PLANT No. 1
P2 PLANT No. 2
P3 PLANT No. 3
MILLION GALLONS PER
MGD My
RETURN ACTIVATED
RAS SLUDGE
WASTE ACTIVATED
WAS SLUDGE
EXISTING
——  PROPOSED
FUTURE
@ AR LFT
(o PUMP

ATTACHMENT 1lII-B
FLOW SCHEMATIC — 7.5 MGD
NEW BRAUNFELS UTILITIES
GUADALUPE COUNTY, TEXAS
SAM C. McKENZIE JR. WATER RECLAMATION FACILITY
PERMIT NO. wWQ0010232004




MECHANICAL
SCREEN
No. 2 —»
RAW SEWAGE MECHANICAL >
FROM —» SCREEN
COLLECTION No. 1 >
SYSTEM
8
MANUAL BAR 7
SCREEN | ]
m SEPTAGE >
— RECEIVING
oo © STATON [
TO
PERMITTED v
LANDFILL
— SCREENING
GRIT
O OO0 OO

AERATED GRIT
CHAMBER
No. 1

AERATED GRIT
CHAMBER
No. 2

LIFT
STATION

©

RAS /(')\

X

MA

U 2